a1 E Al

PARTS CATALOG

GM2000:

Inverter Generator




H#%h48 (Crankcase)

= 3 ok 1R 2L e

?oj.g *PZE?T? TR Description Qfaﬁn%ity
1 7571. 145. 0010. 00. 00 P Camshaft pin 1
2 3170. 145. 004V. 00. 00 ENE 5*10 Set pin 4
3 3020. 145. 0020. 00. 00 il Sk Gasket, Cylinder head 1
4 1230. 164. 001V. 00. 00 ML R ZH A 0il gauge ass. 1
5 1000. B02. 0011. 00. 00 it e A4 A Crankcase body 1
6 1020. 145. 0011. 00. 00 ML A k2% 0il protector 1
7 5787. 06012. 00. 01 AR ME%12 Bolt 2
8 1040. B02. 0010. 00. 00 i 0 il 2H A Camshaft ass. 1




H#h#E 3 (Crankcase cover)

=) = 3 =) =

o T it Description TR
1 3040. 145. 004V. 00. 00 ke Gasket, Crankcase 1
2 0270. 152. RO0O1V. 00. 00 7K 6203 Ball bearing 1
3 3150. 145. 0020. 00. 00 T E; 17%28%5. 5 0il seal 1
4 1010. BO2. 0011. 00. 00 A 5 Crankcase cover 1
5 5789. 05020, 00. 11 i BLIERE M5%20 Bolt 5




g3l (Crankshaft)

e ke d A LH LR Description 18
No. Part No. Quantity

1 0210. 148. 001V. 00. 00 TEEHA Piston ring ass. 1

2 0200. 148. 001V. 00. 00 i 2 Piston 1

3 0220. 148. 001V. 00. 00 T FEH Piston pin 1

4 0230. 148. 001V. 00. 00 T R Clip, Piston pin 2

5 0180. B02. 0020. 60. 00 H b 242 Grankshaft ass. 1

6 010991, 030513, 00, 00 > [ Woodruff key 1




HL4EH (Motor assembly)

==} Sdhva ==} et EL
- T S s

1 4000. 452. 0060. 00. 02 HALE T Motor stator 1
2 5787. 06025. 00. 01 B2AE M6%25 Bolt 2
3 4000. 452. 0020. 00. 01 HALE T Motor rotor 1
4 6177.10000. 05. 01 BEEE M10%1. 25 Nut 1
5 2030. 145. 001V. 63. 00 KA R Flywheel fan 1
6 0097. 06000. 00. 01 FHE 06 Flat washer 2
7 1983. 145. 0010. 00. 00 I A 22 25 s WA Impeller mounting stud 2




Frks#E M ( Cylinder head cover assembly)

IS Edvi = NN =1
}%‘jﬁ LHES IR Description i&g.
No. Part No. Quantity
1 5789. 05014. 00. 011 B2 AEMB* 14 Bolt 3
2 0001. B02. 0010. 00. 00 k3 T9cc Cylinder head cover 1
3 7061. B02. 0020. 00. 01 I i Breathing valve pad 1
4 7061. B02. 0010. 00. 00 YRR Breathing valve assembly 1
5 5789. 05010. 00. 01 B2k M5%10 Bolt 1
6 3000. B02. 0020. 00. 00 i3k 75 Cylinder head cover pad 1




FIL4HM ( Cylinder head parts)

= = ) = e L

- T S mo
1 5787.06018. 00. 10 AL IR M6*18 Bolt 4
2 5787. 06008. 00. 01 124 M6%8 Bolt 1
3 4200. 750. 001V. 00. 28 . 06 Aluminum flat pad 1
4 0900. 06025. 00. 01 BEKIERE 625 Stud bolt 2
5 3100. B02. 0010. 00. 00 HA O # Exhaust gasket 1
6 2160. 148. RO01V. 00. 00 | ‘KL% Spark plug 1
7 2230. B02. 0010. 00. 00 S ENAE Wind guide 1
8 2050. T48. 002V. 00. 00 fith i 2k P 2HL A4 Trigger coil assembly 1
9 5787.06012. 00. 01 BEAE ME*12 Bolt 2
10 1554. 145. 001V. 00. 00 TRE G Lower rocker arm 1
11 1553. 145. 001V. 00. 00 FRRE G Lower rocker arm 1
12 1555. 145. 001V. 00. 00 REE Lower rocker pin 1
13 0010, B02. 0011, 00. 00 ISk 2H A Cylinder head parts 1




HH#5N2S (Engine Starter)

= 3 =] =2
1 2000. B02. 0020. 00. 00 AL B A LA Engine starter ass. 1
2 1522. 145. 0010. 00. 00 R A High pressure bag 1
3 5789. 05020. 00. 11 BEFE M5%20 Bolt 2
4 5789. 05016. 00. 11 WA M5%16 Bolt 3




BSHL# (Camshaft parts)

3 =] =2
1 0100. 145. 003V. 00. 00 B Rocker ass. 2
2 0060. 148. 001V. 00. 00 AT R A Valve spring seat 2
3 0040. B02. 0010. 00. 00 S E Valve spring 2
4 0085. 148. 001V. 00. 00 EE RIS 0il seal, Intake valve 1
5 0030. 148. 001V. 00. 00 HA07 Exhaust valve 1
6 0020. 148. 001V. 00. 00 A Intake valve 1
7 0160. B02. 0010. 00. 00 HEAF Pusher 2
8 0101. 145. 001V. 00. 00 PR Rocker pin 1




iS4+ (Carburetor parts)

=, S v =1 S L
o TS Ralhid THRE

1 2260. B02. 0020. 00. 00 A 8 2H 1 Carburetor ass. 1
2 3060. B02. 0010. 00. 00 R DB Gasket, inlet port 1
3 2300. B02. 0010. 00. 00 URIESEER Carburetor block 1
4 3060. 148. 001V. 00. 00 HRO®BE Gasket, inlet port 1
5 0900. 06085. 00. 01 HES XK IEM 6%85 Exhaust stud 2
6 2370. B02. 0010. 00. 00 RARE Exhaust pipe 1
7 4000. 474. 0040. 00. 00 Pk HLAL Stepper motor 1
8 0818. 03008. 00. 01 17 2% 3%8 Cross pan head screw 1




22383 (Air cleaner)
= ] = RUSI=N
};\T‘oﬁ 12514:;%(])75 AT Description Quia&n%ity
2280. 145. 001V. 00. 00 7S e A 2l Air cleaner ass. 1
3080. 145. 0010. 00. 00 AT 28 4R Carburetor paper pad 1
6177. 06000. 00. 01 2 £EM6 Nut 2




WAER  (Muffler parts)

=, S v =1 S L
o TS Ralhid THRE

1 0845. 40016. 00. 01 B B24T M4%16 Self tapping screw 7
2 5789. 05014. 00. 11 M2k M5%14 Bolt 9
3 7957. B02. 0010. 00. 00 HES 5 AR Exhaust side hood 1
4 6177. 06000. 00. 01 R M6 Nut 9
5 2400. 452. 0011. 00. 00 W A e 20 Muffler ass. 1
6 5789. 06012. 00. 10 IR ME*12 Bolt 1
7 7958. B02. 0010. 00. 00 AN T R Air guide hood on intake side 1
8 2230. B02. 0010. 00. 00 T SXE Wind guide 1




RHH. (Engine)

IS Edva A=) NN =]
Ei EHARS FHR At 42 BR Description ﬁg.
No. Part No. Quantity
1 BP00. 048. 010. 06 148F/P-3 148F/P-3 1
2 2360. 458. ROO7V. 00. 00 | E R @11 Strip tubing clamp 1
3 2330. 168. €430. 00. 21 PRI 75 RN Fuel evaporation collection pipe 2
4 6177. 06000. 00. 01 WELE M6 Nut 2
5 3360. 452. 0010. 00. 00 IRENHLIR R Engine Mounting 2
6 5789. 06014. 00. 01 WZFE M6*14 Bolt 2
7 6177. 08000. 00. 01 WERE M8 Nut 4
8 7328. 452. 0010. 00. 00 KNI Engine support 2
9 3360. 446. 0010. 00. 00 AR R Bracket damping pad 2
10 2360. 458. RO03V. 00. 00 | IEHE K @8 Strip tubing clamp 1
11 5787. 06016. 00. 01 BZHE M6%16 Bolt 4
12 2360. 458. R004V. 00. 00 | E I @10 Strip tubing clamp 1
13 2360. 458. 002V. 00. 00 WRIHE R ©8.5 Strip tubing clamp 1
14 3524, 460. 0050. 00. 00 B Bkt Tamper—proof device 1




5
&
JER /1725588 (Backplane / Inverter)
35 EHHES N . B
No. Part No. FHFEATL Description Quantity
1 2470. 452. 0020. 04. 00 WA A Inverter 1
2 6178. 05000. 00. 04 e Fr iRk M5 Nut 6
3 3145. 469. 001V. 00. 00 THABRE M6+20K:%14 55 +7 i Nut 6
4 3340. 452. 0010. 04. 00 JEAR AL Base plate components 1
5 5789. 05016. 00. 01 W24 M5%16 Bolt 2
6 3350. 467. 001V. 00. 00 ol Shock mount 4
7 5789. 06018. 00. 01 2 M6*18 Bolt 4




&
11
W (Panel)
= = = =
?01.5 12514:11\%])75 AR Description Quiaﬁzn?ity

1 6655. 452. 0030. 00. 00 T AR R Panel seat 1
2 3370. 452. 0160. 00. 99 R Panel as 1
3 0818. 04014. 00. 01 W2E] Mdx14 Screw 1
4 5789. 06014. 00. 01 124 M6x14 Bolt 1
5 3210. 467. 001V. 00. 00 I RA A 0il switch combination 1
6 0818. 05016. 00. 07 W24] 5%16 Screw 8
7 0818. 05010. 00. 07 W2%] 5%10 Screw 2
8 2141.467. 001V. P4. 00 =& IR Three in one switch knob 1
9 2330. 168. C430. 00. 21 e Tubing 1
10 2360. 458. R004V. 00. 00 | IEMME R P11 Ribbon tubing clamp 1
11 2360. 458. RO03V. 00. 00 [T £ @8 Ribbon tubing clamp 1




1
Co—3 |
y L 2

™|/ (R ‘ ;

’ o | Z
; |
: VY

e
i susans
3 iﬁi;@l@lﬂ;f (

Co
4 |
) | @
@
WERPE (Muffler shield)
FHIEES . 2y
— T 44 Description ﬁi,
Part No. Quantity
1 2420. 452. 0020. 04. 00 VH A AR = Muffler shield 1
2 7824. 452. 0010. 00. 00 HrEmEHRE Muffler sealant sleeve 1
3 0818. 05016. 00. 07 Y2ET 5%16 Screw 6
4 5598. 467. 001V, 00. 00 A FL 1 8] Plum blossom hole retaining ring 4




ESWEMNR ( Left exterior cover)

Fg TS S CL
x4 N D ipti

No. Part No. FHIEET, escription Quantity
1 2220. 452. 0030. 04. 00 VoA Left shell 1
2 6178. 05000. 00. 04 Je 2R M5 Nut 4
3 5522.467. 002V. 00. 00 WA SR EB 0il tank support rubber sleeve B 5
4 4789. 467. 001V. 00. 00 H I M6%16. 5 Bolt 3
5 0818. 05016. 00. 07 BEET 5%16 Screw 2
6 0845. 42016. 00. 01 HEAT M4. 2%16 Screw 1
7 5596. 452. 0070. P4. 00 T2 AN RS AR Left exterior cover 1
8 0818. 05010. 00. 07 B24] 5%10 Screw 3
9 5787.06016. 00. 01 B2 6%16 Bolt 2
10 1559. 452. 0010. 00. 00 R IR Fuel pump 1




HHAMER (Right exterior cover)

= 3 =] =
1 2222. 452. 0030. 04. 00 A Aha Right shell 1
2 6178. 05000. 00. 04 e g R M5 Nut 4
3 5522. 467.002V. 00. 00 HAE IR ER 0il tank support rubber sleeve B 5
4 4789. 467. 001V. 00. 00 S 2k M6x16. 5 Bolt 3
5 0818. 05016. 00. 07 W24T 5%16 Screw 1
6 4259. 452. 0010. 04. 00 KAEZE TR Spark plug cover plate 1
7 5596. 452. 0080. P4. 00 HAPU IR Right exterior cover plate 1
8 0845. 04012. 00. 01 BEET 4%12 Screw 1
9 6542. 528. 001V. 00. 00 FRAZEYHRE 37x18%7 Limit stop 1
10 7540. 452. 0010. P4. 00 IRGE AR 0il maintenance cover 1
11 6378. 528. 001V. 00. 00 P IHEE @ 25%18 Knob 1
12 6111. 469. 0050. 00. 00 B2FE M3%10 Bolt 2
13 5528. 460. 0011. 00. 00 COREZE C0 alarm 1
14 0818. 05010, 00. 07 IZ4T 5%10 Screw 2




PRm4E M (Fuel tank components)
= = 37 ] Nope L
TO? ;ZET:FII\%])? TR K Description Qui&n%ity

1 3200. 467. CO5V. 04. 01 AR 5 Tank cap 1
2 3200. 452. 0010. 00. 03 B AR E 0il inlet rubber sleeve 1
3 3200. 467. 001V. 00. 02 THARIE Fuel filter 1
4 3200. 452. €010. 00. 00 AR B Fuel tank components 1
5 7868. 469. 001V. 00. 00 THIAR ST HE R 0il tank support rubber pad 2
6 2360. 458. R003V. 00. 00  |*¥JimiE & @8 Ribbon tubing clamp 1
7 2360. 458. ROO7V. 00. 00 |#F /Bl Rk @11 Ribbon tubing clamp 1
8 2330. 452. C010. 00. 21 BRI Z8 KU 71180 Tubing 1
9 7868. 452. 0010. 00. 00 THIAR SCHE IR 0il tank support rubber pad 2
10 2325. 469. 0010. 00. 00 PRIt e AR Fuel filter 1
11 2360. 458. ROO5V. 00. 00 | & @9 Ribbon tubing clamp 2
12 2330. 168. C430. 00. 21 PRI ZE RIS 4%8%Tx10%80 Tubing 1
13 2332. 467. 007V. 00. 00 FEREY D 12%50 Silicone protective cover 1






